

卵巣がん

《商品名(略号)》

《投与量》

《投与日》

《投与間隔》

TC療法

PTX	175mg/m ²	Day1	21
CBDCA	5AUC		

dd-TC療法

PTX	80mg/m ²	Day1,8,15	21
CBDCA	6AUC	Day1	

wTC療法

PTX	60mg/m ²	Day1,8,15	28
CBDCA	2AUC		

TP療法

PTX	175mg/m ²	Day1	21
CDDP	75mg/m ²		

CP療法

CPA	800mg/m ²	Day1	21
CDDP	60mg/m ²		

DC療法

DTX	60mg/m ²	Day1	21
CBDCA	5AUC		

GEM + CBDCA療法

GEM	1,000mg/m ²	Day1,8	21
CBDCA	4AUC	Day1	

Bev + TC療法

Bmab	15mg/kg		
PTX	175mg/m ²	Day1	21
CBDCA	5(6)AUC		

Bev + dd-TC療法

Bmab	15mg/kg	Day1	
PTX	80mg/m ²	Day1,8,15	21
CBDCA	6AUC	Day1	

Bev + wTC療法

Bmab	15mg/kg	Day1	21
PTX	60mg/m ²	Day1,8	
CBDCA	2AUC	Day1,8	

Bev + DC療法

Bmab	15mg/kg	Day1	21
DTX	60mg/m ²		
CBDCA	5AUC		

Bev + GEM + CBDCA療法

Bmab	15mg/kg	Day1	21
GEM	1,000mg/m ²	Day1,8	
CBDCA	4AUC	Day1	

Bev + CPT-11 + CDDP療法

Bmab	15mg/kg	Day1	28
CPT-11	60mg/m ²	Day1,8,15	
CDDP	60mg/m ²	Day1	

Bev + PLD療法

Bmab	15mg/kg	Day1	28
PLD	50mg/m ²		

Bev単剤療法

Bev + α 療法後の維持療法

Bmab	15mg/kg	Day1	21
------	---------	------	----

CPT-11単剤療法（A法）

CPT-11	100mg/m ²	Day1,8,15	35
--------	----------------------	-----------	----

PTX単剤療法

PTX	180mg/m ²	Day1	21
-----	----------------------	------	----

wPTX単剤療法

PTX	80mg/m ²	Day1,8,15	28
-----	---------------------	-----------	----

GEM単剤療法

GEM	1,000mg/m ²	Day1,8,15	28
-----	------------------------	-----------	----

PLD単剤療法

PLD	50mg/m ²	Day1	28
-----	---------------------	------	----

BEP療法

BLM	20mg/m ²	Day2,9,16	21~28
CDDP	20mg/m ²	Day1-5	
ETP	100mg/m ²	Day1-5	

オラパリブ療法

リムパーザ	600mg/body	分2 連日
-------	------------	-------